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Statement

1. RAMETXSLREAE (HRBRNERE) TH.
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. SHRAMERENNSEFEREAE (RRBENEHE) TH.
Copies of the test report without the offical seal of the laboratory are invalid.
3. MAMRE L& Hix. HEALEFILHR.
The test report is invalid without the signatures of compiler, checker and approver.
4. UM EHRBTRK.
The test report is invalid if it is blotted out.
5. ReFER=HEmitHE, AEHLSERRAURSE.
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. ERBITRAUER, HFTERERER.
The conclusion of the consignation test is only valid for the provided sample.
7. ARPURE AP, FXE (0F) UNEX, HERENRN, R
PArR 30307 e .
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRAFRHY, WK MBRIEZIEIT.

Unless noted otherwise, the test type is consignation test.

it BTSRRI 3455  Address: No.345 East Yunling Road, Shanghai
HEER 4% S (Post Code): 200062

B iE(Tel): (021) 31765555 f£E (Fax): (021) 31015117

PihE (web site): www.ghs.cn

B F{E 48 (E-mail): zmh@ghs.cn
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Test method
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i d YR bZL CIIP1901 3. 85V 5800mAh 23. 1Wh
H5h 4 AR Chinese
Name of Sample | & 5 Li-Polymer Battery Pack C11P1901 3.85V 5800mAh 23. 1Wh
English
Fenthg 1119030425
Sample No.
P BB R AR
Consignor SCUD (Fujian) Electronics Co., Ltd.
A FH AT KRN D AT RA W
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
B ik P G TER ST E i s wHbrE T

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3

FIRAT A B (ST GRS BSOS RS ABRAET I
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATLONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
= dn dr A
Gl on B
Appearance Silvery Aluminum—plastics shell
H ik B 4 2019-03-28 HriplALIE B ) 9019-04-01 ~ 2019-04-24
Accepted Date l'est Date

P R HE AL T 690 i S 6T R 76 0 BRI
= Al titude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
Ry, RER O OCT e IO AT SR AR T
ST/SG/AC. 10/11/Rev. 6 38. 3krfE,
Hm 4k The sample has passed the test items of UNITED NATIONS “Recommendaticns on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6
Conclusion 38.3
4 H ) (Date) : 2019-04-24
Bix n 7o HL L I Rechargeable Single Cell Battery./
y)
Comment
Zde 45 Mokt BE LG D
Consignor 350015
Address Post Code
y " 25 2
%tht’fi $/,\ ‘fv{j,] 453‘#3] ﬁfﬁ
Approver: Checkely Compiler:
R o
Title: Bl TR (Vice chiel engineer)
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e | BAURALH | ERRIFEFRT paer | Ager | &=z
No Name of Test Standard requirement or The Test R It c Ui Remark
: ltems Clause Number of Standard est kesu onclusion
gglﬂ (%-'J;fé;@b‘t%%ﬁin‘liﬁi)‘vls ‘ngﬁlﬁii‘m
2lY ST/SG/AC. 10/11/Rev. 6 38.3 AT, 1 BB K 1
1 Eﬁﬁm UN Manual of Tests and Criteria S)lg(lz‘ﬂt"\é;pendix 1 »ﬁ-*ﬁ /
Altitude ST/SG/AC. 10/11/Rev. 6 Scction 38.3 Test T.1 Passed
simulation
u%efﬁr}m (ffé'J‘fx’-;&“ﬁi#’/)}?sﬁs’aﬂ@inii(-‘t'lu‘tut}:t?mht?ﬁr
FE) ST/SG/AC. 10/11/Rev. 6 38.3 R8T, 2 WLpH A 2
2 #""mﬁ GN Manual of Tests and Criteria Se(lf.jl‘\é;pcndix 9 ey /
Thermal test  |ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.2|" Passed
TCBTR K T Tl Sne ML nCTs suR ATk
)] FHItY ST/SG/AC. 10/11/Rev. 6 38.3 WHT.3 | Wik 3 .
) . UN Manual of Tests and Criteria S ix & 2y
3 Vibration ST/SG/AC. 10/11/Rov. 6 Scction 38,3 Test T.3 [ oc¢ Appendix 3 Par;fzd /
TR KT 706 M S e TS WAk
hiti Tty ST/SG/AC. 10/11/Rev. 6 38.3 iX40T. 4 Wk 4
4 UN Manual of Tests and Criteria i e g /
Shock ST/SG/AC. 10/11/Rov. 6 Section 38.3 Test T.4 |S¢¢ Appendix 4
b . . ev. on o . Passed
llligg}uel «/J\J/fam;m%mgmu% fﬁﬂéﬁﬁ
T-t) ST/SG/AC. 10/11/Rev. 6 38.3 RMRT. TLIHE 5
5 SHEBk UN Manual of Tests and Criteria Sjlge Appendix 5 Ek /
External short |[ST/SG/AC.10/11/Rev.6 Scction 38.3 Test T.5
circuit Passed
TR (T TR S Mo T Wi Fh i)
BHE T}y ST/SG/AC. 10/11/Rev. 6 38.3 BUHAT. 6 Rk 6
6 UN Manual of Tests and Criteria See Appendix 6 ey s /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
ggm (f)&‘l%l%*;%}@sﬁammii%s u&ﬁﬂltﬂ
Ty ST/SG/AC. 10/11/Rev. 6 38.3 WHAT. 7 W% 7
7 L] UN Manual of Tests and Criteria See Appendix 7 ey /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7[ Passed
ROE CXFRREYEMOEILTD u('ﬁﬂlﬁ#
5 i T-JBY ST/SG/AC. 10/11/Rev. 6 38.3 WHAT. 8 WLEHR 8
UN Manual of Tests and Criteria o wndi ey
8 A See Appendix 8 /
Forced discharge [sT/5G/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
BRI A4 BRBEREE : 22'C~24°C ; BRBLILEE : /% )
: Ambient temperature:22°C-24°C;Ambient humidity:/%
Test Environment
Condition
’f:/?-\ ? ‘]ﬁ H /
Test Item
2 LRBHR —
Subcontracted Test sernE | £ / R% . /
Condition Subcontracted | _Name Post Code
Laboratory okt / w3 /
Address Tel

PRV i%
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

3/11
A5 i BRAA L& | wiAHU
No. Name of Test Items Altitude simulation
wa | HERE AEH Befor RBE M| 5 gk | HARE| L4
%5 Sample Status FE | FABLE| RE | FBEE | MassLoss| Residual |
Sample Mass ocv Mass ocv OCV  |Other
No. /g AY /g v 1% 1% Event
001 | relrcwdsl o | 779971 | 4.35 | 77.9967 | 4.35 0.00 | 100.00 | ©
002 | pCERAL | 78.1908 | 4.36 | 78.1904 | 4.35 0.00 | 99.77 | o
003 | iRl ol 7eniz | 4.3 | 78.1140 | 4.36 0.00 | 100.00 | © -
001 | el | 77.8972 | 4.36 | 77.8976 | 4.36 0.00 | 100.00 | © X
005 | |ouncmast o | 787025 | 4.35 | 78.7021 [ 4.35 0.00 | 100.00 | © |
006 | |oercidsl | 78.5057 | 4.35 | 78.5060 | 4.35 0.00 | 100.00 | © ;
007 | err®fl | 78.0747 | 4.36 | 78.0747 | 4.36 0.00 | 100.00 | © /
008 | elciksl o | 77.8508 | 4.36 | 77.8503 | 4.36 0.00 | 100.00 | © )
009 | opeiecRRn o | 78.2461 | 4.35 | 78.2464 | 4.35 0.00 | 100.00 | ©
010 | |ouoicse®sl | 77.5560 | 4.36 | 77.5559 [ 4.36 0.00 | 100.00 | ©
g sveee nbl]c;nlkiona] ly
£k LR V-RA D-ARAR R-E F-RK 0-AAR. RRA. BB, LRE. AKX,
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;N U

4/11
A% ) BURA LA | AHR
No. Name of Test Items Thermal test
He |  Hams | oom Befoe BBE M| 5 gins| Miaam
%5 Sample Status RE |FBLE RE FF#4,/E| Mass Loss| Residual | L&
Sample Mass ocv Mass OoCV OCV |Other
No. /g Y /g Y 1% 1% Event
001 | (oyerodmt | 77.9967 | 4.35 [ 78.0010 | 4.29 0. 00 98.62 | o
002 | |yeirodst | 781904 | 435 [ 78.1939 | 4.29 0.00 | 9862 | o
003 | joycrod®l o | 781140 | 436 | 781174 | 4.29 0.00 98.39 | o
004 | yerouRR | 778076 | 436 | 77.8998 | .29 0.00 [ 9839 | o
005 | oyl | 78.7021 | 4.35 | 78.7049 | 4.28 0.00 | 98.39 | o
006 | oyporset | 78.5060 | 4.35 | 78.5088 | 4.28 0.00 98.39 | o
007 | oyepirtt | 780747 | 436 | 78.0770 | 4.29 0.00 | 98.39 | o
008 | oycrodm | 778503 | 436 | 77.8831 | 4.29 0.00 | 98.39 | o
009 | oreroi®l o | 78.2464 | 435 | 78.2491 | 4.29 0.00 | 98.62 | o
010 | |oyermh o | 77.5559 | 436 | 77.5581 | 4.30 0.00 | 98.62 | ©

\) 1o ¢ [This space intentionally
AT R E left blank

&ii: L-#B V-RA DMK R-2E F-2K 0-A#k. LEA. LHBHE. LA, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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1CYC Fully charged
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A5 3 RREE LA | R
No. Name of Test ltems | vipration

#a|  HaRs HEH Betore | RBE Ate |ggams | mees| g
ER Sample Status RE FbE| KAE | FBLE|MassLoss| Residual | HE

Sample Mass OoCv Mass oCcv OoCv Other
No. /g A% g v 1% {% Event
001 | eeidsh o 780010 4.20 | 780105 | 4.28 0.00 | 99.77 0
002 | ookl o 781939 429 | 78.2045 | 4.28 0.00 | 99.77 o
003 | |ecoemst o o[78nma| 429 | 781281 | 429 0.00 | 100,00 | o
004 | |ecoudRl 778098 429 | 77.9101 | 4.29 0.00 | 100.00 | o
005 | |qickERE o |78.7049| 428 | 78.7155 | 4.28 0.00 | 100.00 [ o
006 | oyorndl o |78.5088| 4.28 | 78.5185 | 4.28 0.00 | 100.00 [ o
007 | |oucrre®it o 780770 4.29 | 78.0871 [ 4.29 0.00 | 100.00 [ o
008 | jirdst oo |77.8531| 429 | 77.8623 | 4.29 0.00 | 100.00 | o
009 | oeoroEdhl o 782191 429 | 78.2580 | 4.28 0.00 | 99.77 o
010 oYL L 77.5584 |  4.30 | 77.5660 | 4.29 0.00 | 99.77 0

2y =|This space intentionally

left blank

%ii: LR V-iRA D-FRAK R-3KE F-RK 0-RaR. LR, LMK, LHRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

ws 8
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A5 AR R B & AR rhiti
No. 4 Name of Test Items Shock
o HaRA XIE B Before R E After e T LA
P Sample Status e | AnsdwE| AE | FHBLE| MassLoss | Residual | FLE
Sample Mass ocv Mass ocv OCV | Other
No. /g AY g AY 1% 1% Event
01 | |orroe®®l | 78.0105| 4.28 | 78.0069 | 4.28 0.00 | 100.00 | o
002 | akefl o | 78205 428 | 78.2003 | 4.28 0.01 100.00 | o
003 | oyecuRkl | 781281 429 | 781233 | 429 0. 01 100.00 | o
004 | iRl | 779101 429 | 77.9062 | 4.29 0.0 | 100.00 | o
005 | oyroed®y | 787185 428 | 78.7111 | 4.28 0.01 | 100.00 | o
006 | jqiicakl | 78.5185| 4.28 | 78.5147 | 4.28 0.00 | 100.00 | o
007 | oepo®hl | 78,0871 420 | 78.0837 | 4.29 0.00 | 100.00 | o
008 | st | 77.8623| 429 | 77.8587 | 4.29 0.00 | 100.00 | o
009 | jlCEatl | 78.2580| 4.28 | 78.2553 | 4.28 | 0.00 | 100.00 | ©
010 | ypoe®Rl | 77.5660 | 4.20 | 77.5637 | 4.29 0.00 | 100.00 | o

j\..F,I_L; AThis space intentionally
Z 1 lef't blank

i LB VB A DK R-2GE F-RoK 0-RMR. LRA. LMK, REE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 RARE B4 | S -

No. Name of Test Items External short circuit
paws | RS | e KR
Sample No. Sample Status ' C Other Event

oot L0HC oty ahmrged 56. 4 o

002 ICY(IJ(’IY‘ﬁ?TIJ;tch:}ged 56. 4 0

003 lCY(l,CIY‘ETl‘j\ﬁ;{iged 56.0 o

004 1CY(13LIY'ﬁﬁ\Ij\ Z[lilgl{ged 56. 0 0]

005 lCYéCIY:gﬁ.?ZE:iged 57.0 o

00 (Y Futly charged 57.2 S

007 1c¥écl\fﬁﬁj\ fﬁ:iged 57.0 o

008 1CYé(J|YSﬁ;t cﬁaﬂz“ged 56.9 o

009 1CYéC;g§$§$ged 57.0 0

010 1cv<lscgﬁﬁ§t cfbh:f:;,cd 57.6 o
EUFEE This space intentionally left

blank

&z DMK R-KZ F-RK 0-AMIk. TAK. LHE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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) 6 BRRE LA | FE
No. Name of Test Items_ Crush
¥ o - =4
HamE HaRA JrERmRGEL ETTEX 3
Sample No. Sample Status ax. Extern ;,C emperature Other Event
1CYC 50%%A it P
on 1CYC 50% Capacity 22.8 0
1CYC 50%Zcht: oy
012 ICYC 50% Capacity 23.4 0
. 1CYC 50%75 4
013 1CYC 50% Capacity 21.9 0
1CYC 50%% ik
014 1CYC 50% Capacity 22.8 0
015 1CYC 50%A¢ 29.6 0

1CYC 50% Capacity

A2

This space intentionally left

blank

&iE: D-MHK F-ARK 0~k RAZK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

~ailt 0
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A% . BWMAR LA | LK
No. Name of Test Items | oyercharge
Habkhs ks HeR %
Sample No. Sample Status Other Event

1CYCSE AT A

016 1CYC Fully charged o
ICYC5EA Al

017 1CYC Fully charged 0
1ICYC5E4 3

018 1CYC Fully charged 0
1ICYCsE A7t

019 1CYC Fully charged o
50CYCTEA: A

020 50CYC Fully charged 0
50CYCHEAT AL HL

021 50CYC Fully charged 0
50CYCSEATAEHL

022 50CYC Fully charged 0

023 50CYCSE2 TR o)

50CYC Fully charged

LUNEE This space intentionally left blank

HiE: D-fRAR F-A2 K O0-FZMfIk. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 KRR B L AR aay e s e,
No. Name of Test Items Forced discharge
H¥ahs HaKE AL
Sample No. Sample Status Other Event
1ICYCyEAsidot
024 ICYC Fully discharged 0
_ ICYCSEART R
025 ICYC Fully discharged 0
. 1CYCTEATA R
026 ICYC Fully discharged 0
1ICYCHEATA ML
027 1CYC Fully discharged o
LCYCSEAT T HL
028 1CYC Fully discharged o
LCYCSE AT
029 1CYC Fully discharged 0
. ICYC5E A
030 ICYC Fully discharged 0
1ICYCSER T Y,
031 1CYC Fully discharged o
1CYCsE 4 0L
032 1CYC Fully discharged 0
1CYC5E A= T80
033 1CYC Fully discharged 0
j 50CYCSE AT L
034 50CYC Fully discharged o
_ 50CYCSE 4T Fig
035 50CYC Fully discharged o
50CYCSEA I L
036 50CYC Fully discharged o
50CYCSER T
037 50CYC Fully discharged o
50CYCSEATH L
038 50CYC Fully discharged 0
] 50CYCSC AT
039 50CYC Fully discharged 0
50CYCSE A HL
040 50CYC Fully discharged 0
50CYC5E S OE
041 50CYC Fully discharged 0
50CYCHE AT L
042 50CYC Fully discharged 0
50CYCse Al
043 50CYC Fully discharged 0

Hii: D-FRIK F-R K 0-AMIK. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

. L

a
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